
45 LEG PRESS

DH014



7

8

18

19

20

9







5

Item NO. Description Qty Item NO. Description Qty

1 Left Bottom Frame 1 41 Rubber Foot 5

2 Right Bottom Frame 1 43 Back Pad 1

3 Left Union Frame 1 44 Auxiliary Pad 5

4 Right Union Frame 1 45 Large Rubber Bumper 2

5 Upper Beam Frame 2 46 Ruber Bumper 2

6 Lower Beam Frame 1 47 Bumper 7

7 Idler Wheel Frame 2 48 Plugφ48 7

8 Front Bottom Frame 1 49 Plug 3

9 Swing Frame 1 50 Plastic Tube Guide 2

10 Telescopic Frame 1 51 Bushingφ38*φ25.4*18 14

11 Back Pad Frame 1 54 Socket Head Cap Screw M10*65 4

12 Middle Connection Frame 1 56 Flat Head Cap Screw M10*25 15

13 Footplate Support 1 57 Flat Head Cap Screw M12*30 8

14 Footplate 1 58 External Retaining Ring φ25 2

15 Right Safety Rack 1 59 Hex Head Bolt M10*75 2

16 Adjustable Connection Frame 1 60 Hex Head Bolt M12*25 8

17 Right Handle Frame 1 61 Hex Head Bolt M12*30 15

18 Rail Support Frame 2 62 Socket Head Cap Screw M8*25 1

19 Rail Connection Plate 2 63 Hex Head Bolt M12*130 20

20 Left Handle Frame 1 64 Hex Head Bolt M12*80 6

21 Seat Support 1 65 Hex Head Bolt M12*105 2

22 Weight Horn 2 66 Hex Head Bolt M18*90 2

23 Lead Rail 2 67 Nylon lock Nut M10 2

24 Top Weight Horn 1 68 Nylon lock Nut M12 42

25 Pop Pin 1 69 Flat Washer φ17*φ50*3 2

26 Weight Plate Storage 4 70 Flat Washer φ11*φ23*2 4

27 Externally Threaded Shaft 4 71 Flat Washer φ13*φ24*1.5 81

28 Pivot Shaft 2 72 Spring Washer φ12 12

29 Fixed Shaft 1 73 Hex Head Bolt M10*30 M10*30 2

30 Left Safety Rack 1 74 Snap Spring φ48 2

31 Limit shaft 2 75 Button Head Cap Screw M6*12 2

33 Internal Threaded Shaft 4 76 Hex Nut M6 2

34 Bush 12 77 Flat Head Cap Screw M10*20 6

35 Loose Pin φ16 2 78 Plastic Sleeve 2

36 Idler Wheel Assembly 8 80 Support Frame 1

37 End Cap 12 81 Round Plug 2

38 Aluminium Grip 1 82 Needle Roller Bearing 2

39 Aluminium Cap 3 83 Split Washer 2

40 Aluminium Grip 2



6

1

2

3
4

8

16

5

18

21

5 6

7
13

9

10

11

12

14

15

30

17

18

19

20

22

23

23

24

25

26

26

27

28

28

29

31

33

34

34

35

36

36

3737

37

37

37

3737

37

37

38

39

39

40

41

41

44

43

45

46

47

47

47

47

48

48

48

49
49

50

51

51

51

51

51

51

51

51

54

57

56
56

56

56

56

5656
56

56

56

56
58

58

59

73
70

62

63

63

63

63

64
64

64

65

66

66

75

75

78

77

76

69

69

72

72

72

67

70

61

60
71

61

61

61

61
68

68

68

68

68

68
68

68

71 68

68 71

68
71

71

71

63

81

71

71

71

7171

71

71

71

41

71

49

80

81

82



7



8



9

63

63

64

4

12

6

5

3

63

71

71

71

68
5

68

68

68 21

71

71

71

71

71
72

7271

61

61

Hex Head Bolt M12*3061

63

64

68

71

72

Hex Head Bolt M12*130

Hex Head Bolt M12*80

Nylon lock Nut M12

Flat Washer φ13*φ24*1.5

Spring Washer φ12

4

20

4

24

52

4

ITEM NO.          DESCRIPTION            QTY



61

72

71

71
71 68

65
8

18

ITEM NO.          DESCRIPTION           QTY

Hex Head Bolt M12*3061

68

71

72

Nylon lock Nut M12

Flat Washer φ13*φ24*1.5

Spring Washer φ12

8

2

12

8

10



56

11

10

37

299

28

 Pivot Shaft φ25.4*13128

29

37

56

Fixed Shaft φ25.4*109*M10

 φ25.4*109*M10 

Flat Head Cap Screw M10*25

2

1

6

6

ITEM NO.            DESCRIPTION             QTY



56

12

30

64

58

51

68
71

20

37

17

15

ITEM NO.            DESCRIPTION            QTY

Nylon lock Nut M12

Flat Washer φ13*φ24*1.5

37

51

56

58

64

68

71

2

6

2

4

2

2

4

Hex Head Bolt M12*80

External Retaining Ring φ25 

Flat Head Cap Screw M10*25

Bushing φ38*φ25.4*18

φ25.4*109*M10

12



23

7



14

6

80

61

61

71

71

7

7

22

22



56

66

69

ITEM NO.          DESCRIPTION           QTY

Flat Head Cap Screw M10*2556

66

69

Hex Head Bolt M18*90

Flat Washer φ17*φ50*3

6

2

2

15

7



57

71

71
60

14

13
68

ITEM NO.          DESCRIPTION           QTY

Hex Head Bolt M12*3057

68

71

Nylon lock Nut M12

Flat Washer φ13*φ24*1.5

4

4

12

60 8Hex Head Bolt M12*25

16

8



70 5959

43

44

70

ITEM NO.           DESCRIPTION             QTY

Hex Head Bolt M10*75 59

70 Flat Washer φ11*φ23*2

4

4

17

9



18



19



20


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



